4302

NOTICES

DEPARTMENT OF BANKING AND SECURITIES

Actions on Applications

The Department of Banking and Securities (Department), under the authority in the Banking Code of 1965 (7 P.S.
§§ 101—2204), the Department of Banking and Securities Code (71 P.S. §§ 733-1—733-1203) and 17 Pa.C.S. (relating to
Credit Union Code), has taken the following actions on applications received for the week ending August 11, 2020.

Under section 503.E of the Department of Banking and Securities Code (71 P.S. § 733-503.E), any person wishing to
comment on the following applications, with the exception of branch applications, may file comments in writing with the
Department of Banking and Securities, Bank Supervision or Credit Union and Trust Supervision (as applicable),
[...]
Persons aggrieved by an action may appeal that action to the Environmental Hearing Board (Board) under section 4 of
the Environmental Hearing Board Act (35 P.S. § 7514) and 2 Pa.C.S. §§ 501—508 and 701—704 (relating to
Administrative Agency Law). The appeal should be sent to the Environmental Hearing Board, Second Floor, Rachel
Carson State Office Building, 400 Market Street, P.O. Box 8457, Harrisburg, PA 17105-8457, (717) 787-3483. TDD users
may contact the Board through the Pennsylvania AT&T Relay Service, (800) 654-5984. Appeals must be filed with the
Board within 30-days of publication of this notice in the Pennsylvania Bulletin unless the appropriate statute provides a
different time period. Copies of the appeal form and the Board’s rules of practice and procedure may be obtained from the
Board. The appeal form and the Board’s rules of practice and procedure are also available in Braille or on audiotape from
the Secretary to the Board at (717) 787-3483. This paragraph does not, in and of itself, create a right of appeal beyond
that permitted by applicable statutes and decisional law.

For individuals who wish to challenge an action, the appeal must reach the Board within 30-days. A lawyer is not
needed to file an appeal with the Board.

Important legal rights are at stake, however, so individuals should contact a lawyer at once. Persons who cannot afford
a lawyer may qualify for free pro bono representation. Call the Secretary to the Board at (717) 787-3483 for more
information.

I. NPDES Renewal Permit Actions.
Southeast Region: Clean Water Program Manager, 2 East Main Street, Norristown, PA 19401, Phone: 484.250.5970.

NPDES No. County & Stream Name EPA Waived
(Type) Facility Name & Address Municipality (Watershed) Y/N?
PA0244040 Shelly Rd Development Montgomery County East Branch Perkiomen Y
(Sewage) 528 Main Street Upper Salford Creek

Suite 200 Township (TSF, MF)

Harleysville, PA19438-2266 3-E

Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, Email:
RA-EPNPDES_SCRO@pa.gov.

NPDES No. County & Stream Name EPA Waived
(Type) Facility Name & Address Municipality (Watershed #) Y/N
PA0088307 Eagles Crossing Golf Course Cumberland County Conodoguinet Creek Y
(Sewage) 501 Conodoguinet Avenue North Middleton (WWF) in Watershed(s)

Issued Carlisle, PA 17015-8972 Township 7-B

PA0024902 A1 Upper Allen Township Cumberland County Yellow Breeches Creek in Y
(Sewage) 100 Gettysburg Pike Upper Allen Watershed(s) 7-E

Issued Mechanicsburg, PA 17055-5604 Township

PA0081302 South Londonderry Lebanon County Spring Creek (WWF) in Y
(Sewage) Campbelltown West STP South Londonderry = Watershed(s) 7-D

Issued 27 W Market Street Township

Palmyra, PA 17078-8736

Northcentral Region: Clean Water Program Manager, 208 W Third Street, Suite 101, Williamsport, PA 17701-6448,
Phone: 570.327.3636, Email: RA-EPNPDES_NCRO@pa.gov.

NPDES No. County & Stream Name EPA Waived
(Type) Facility Name & Address Municipality (Watershed No.) Y/N?
PA0228184 J & D Campground Columbia County Roaring Creek Y
(Sewage) 973 Southern Drive Franklin Township  (TSF)

Catawissa, PA 17820-8409 (5-E)
PA0228150 Embassy Powdered Metals Cameron County Driftwood Branch Y
(Industrial) P.O. Box 344 Emporium Borough  Sinnemahoning Creek

Emporium, PA 15834-0344 (TSF, MF)

(8-A)

Southwest Region: Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745, Email:
RA-EPNPDES_SWRO@pa.gov.

NPDES No. County & Stream Name EPA Waived
(Type) Facility Name & Address Municipality (Watershed #) Y/N
PA0095737 Alliance Tubular Holdings, LLC Beaver County Unnamed Tributary of Y
(Industrial) 305 Cannelton Road Darlington Township North Fork Little Beaver

Darlington, PA 16115 Creek (HQ-CWF) (20-B)

Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

NPDES No. County & Stream Name EPA Waived
(Type) Facility Name & Address Municipality (Watershed #) Y/N?
PA0028134 PA American Water Kittanning Armstrong County Unnamed Tributary to Y
(Industrial) 852 Wesley Drive Rayburn Township Allegheny River

Mechanicsburg, PA 17055-4436 (WWF) (17-E)

PENNSYLVANIA BULLETIN, VOL. 50, NO. 34, AUGUST 22, 2020



NOTICES 4341
NPDES No. County & Stream Name EPA Waived
(Type) Facility Name & Address Municipality (Watershed #) Y/N?
PA0263443 Linesville Pine Joint STP Crawford County Unnamed Stream Y
(Sewage) P.O. Box 382 Pine Township (20-A)
Linesville, PA 16424-0382
PA0272965 Davy J Black SRSTP Jefferson County Unnamed Tributary to Y
(Sewage) 4626 Stevenson Hill Road Washington Beaverdam Run
Falls Creek, PA 15840-2424 Township (HQ-CWF)
(17-C)
PA0210625 Danzer Lumber McKean County East Branch Tunungwant Y
(Industrial) North America Bradford City Creek (CWF) and the

Bradford Facility
1011 Centre Road
Wilmington, DE 19805

Rutherford Run
(CWF) (16-C)

II. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions.

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

NPDES Permit PA0026964, Sewage, Lower Perkiomen Valley Region Sewer Authority, P.O. Box 297, Oaks, PA
19456-0297.

This existing facility is located in Upper Providence Township, Montgomery County.
Description of Existing Action/Activity: Issuance of an NPDES Permit for an existing discharge of treated sewage.

Northcentral Region: Regional Clean Water Program Manager, 208 W Third Street, Suite 101, Williamsport, PA
17701-6448, Phone: 570.327.3636.

NPDES Permit No. PA0209350 A-1, Sewage, SIC Code 4952, Delmar Township, 610 N Lawton Road, Wellsboro, PA
16901-7941.

This existing facility is located in Delmar Township, Tioga County.

Description of Existing Action/Activity: Issuance of a minor NPDES Permit Amendment for an existing discharge of
treated sewage.

Southwest Region: Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745, Email:
RA-EPNPDES_SWRO@pa.gov.

NPDES Permit No. PA0028673, Sewage, SIC Code 4952, Gallitzin Borough Sewer & Disposal Authority
Cambria County, 411 Convent Street, Suite 10, Gallitzin, PA 16641-1244.

This existing facility is in Gallitzin Borough, Cambria County.

Description of Existing Action/Activity: Issuance of an NPDES Permit for an existing discharge of treated sewage. This
discharge is in the Chesapeake Bay Watershed.

NPDES Permit No. PA0254983 A-1, Storm Water, SIC Code 1241, 4491, Donora Dock LLC, 1501 Ligonier Street,
Latrobe, PA 15650-2912.

This existing facility is located in Carroll Township, Washington County.

Description of Existing Action/Activity: Issuance of an NPDES Permit Amendment for an existing discharge of treated
stormwater.

NPDES Permit No. PA0255696, Sewage, SIC Code 4952, Cecil Township Municipal Authority, 375 Southpointe
Boulevard, Suite 350, Canonsburg, PA 15317-8587.

This proposed facility is located in Cecil Township, Washington County.
Description of Proposed Action/Activity: Issuance of an NPDES Permit for a new discharge of treated sewage.

III. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law.
Northeast Region: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915, Email:
RA-EPNPDES_NERO@pa.gov.

WQM Permit No. 5489403 A-1, Sewage, SIC Code 4952, Schuylkill Haven Borough Municipal Authority, 333
Center Avenue, Schuylkill Haven, PA 17972.

This existing facility is located in Schuylkill Haven Borough, Schuylkill County.

Description of Proposed Action/Activity: The project is for upgrades to the wastewater treatment plant, including the
installation of a new automatic influent screen and replacement of the following: influent and return activated sludge
pumps, aeration system for the aeration tanks and aerobic digesters, media within the final filter, and several
components of the primary clarifier. The existing belt filter press will be replaced with a screw press.

WQM Permit No. 5820401, Sewage, SIC Code 4952, Harford Township Susquehanna County, P.O. Box 1,
Harford, PA 18823-0001.

This proposed facility is located in Harford Township, Susquehanna County.

PENNSYLVANIA BULLETIN, VOL. 50, NO. 34, AUGUST 22, 2020



4342 NOTICES

Description of Proposed Action/Activity: This project consists of the upgrade of an existing minor sewage facility
operating under NPDES PA0063100. The upgrades will consist of the addition of headworks, clarifier, air diffusers,
blowers, upgrade the influent splitter box, add a 10 ft x 20 ft storage facility building and related appurtenances.

Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, Email:
RA-EPNPDES_SCRO@pa.gov.

WQM Permit No. 6703405 A3, Sewerage, SIC Code 4952, Stewartstown STP, 3750 Stewartstown Road,
Stewartstown, PA 17363.

This facility is located in Stewartstown Borough, York County.
Description of Proposed Action/Activity:
This amendment approves the construction of sewage facilities consisting of:

The installation of a new septic prescreen (Screenco Systems Model Mini Screen 400) on top of the existing grit
chamber.

WQM Permit No. 2220404, Sewerage, SIC Code 4952, Susquehanna Township Sewer System, 1900 Linglestown
Road, Harrisburg, PA 17110.

This facility is located in Susquehanna Township, Dauphin County.
Description of Proposed Action/Activity:
This permit approves the construction and operation of sewage facilities consisting of:

—8-inch PVC and 8-inch ductile iron gravity sewers with several manholes and a stream crossing to extend sewer
services to the Union Green development.

WQM Permit No. 2190401 A-2, Sewerage, SIC Code 4952, Upper Allen STP, 100 Gettysburg Pike, Mechanicsburg,
PA 17055-5604.

This facility is located in Upper Allen Township, Cumberland County.

Description of Proposed Action/Activity:

This (permit/amendment) approves the (modification/operation) of sewage facilities consisting of:
—Paper Rerate of the hydraulic design capacity to 1.37 MGD

—All existing treatment units (i.e., screening units, SBRs, Chlorine Contact Tanks, and sludge processing units) will
remain unchanged.

Northcentral Region: Regional Clean Water Program Manager, 208 W Third Street, Suite 101, Williamsport, PA
17701-6448, Phone: 570.327.3636.

WQM Permit No. 5996403 A-1, Sewage, SIC Code 4952, Delmar Township, 610 N Lawton Road, Wellsboro, PA
16901-7941.

This existing facility is located in Delmar Township, Tioga County.

Description of Proposed Action/Activity: Permit amended for conversion of chlorine disinfection to ultraviolet
disinfection and addition of flow metering.

WQM Permit No. 1402404 A-1, Sewage, SIC Code 4952, Huston Township Authority, P.O. Box 40, Julian, PA
16844-0040.

This existing facility is located in Huston Township, Centre County.

Description of Proposed Action/Activity: Permit issued authorizing dechlorination system.

WQM Permit No. 1720404, Sewage, SIC Code 4952, Nathan Unch, 959 Shiloh Road, Woodland, PA 16881-8234.
This proposed facility is located in Bradford Township, Clearfield County.

Description of Proposed Action/Activity: New permit issued for existing SFTF.

Southwest Region: Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745, Email:
RA-EPNPDES_SWRO@pa.gov.

WQM Permit No. 4655118 A-3, Sewage, SIC Code 9999, PA State University, 2 Admin Bldg, New Kensington, PA
15068.

This existing facility is located in Upper Burrell Township, Westmoreland County.

Description of Proposed Action/Activity: Replacement of existing chlorine contact tank with a new chlorine contact
tank.

PENNSYLVANIA BULLETIN, VOL. 50, NO. 34, AUGUST 22, 2020



NOTICES 4343

WQM Permit No. 0272419 A-5, Sewage, SIC Code 4952, McCandless Township Sanitary Authority Allegheny
County, 418 W Arcadia Drive, Pittsburgh, PA 15237-5506.

This existing facility is located in Hampton Township, Allegheny County.

Description of Proposed Action/Activity: construction of Bardenpho aeration tanks, RAS pumps, SCADA system, UV
disinfection system, and new aeration blowers at the Pine Creek STP.

Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. 3284410 A-1, Sewage, SIC Code 4952, Tri Community Sewer Authority, P.O. Box 86, Bolivar, PA
15923.

This existing facility is located in West Wheatfield Township, Indiana County.

Description of Proposed Action/Activity: Amendment to include the use of sodium thiosulfate for dechlorination and
associated feed equipment.

WQM Permit No. 6120401, Sewage, SIC Code 4952, Franklin City General Authority Venango County, 430 13th
Street, Franklin, PA 16323-1317.

This proposed facility is located in Franklin City, Venango County.

Description of Proposed Action/Activity: Replacement and rehabilitation of public sanitary sewer system.

WQM Permit No. 1020408, Sewage, SIC Code 4952, Marion Township Butler County, P.O. Box 141, Boyers, PA
16020-0141.

This proposed facility is located in Marion Township, Butler County.
Description of Proposed Action/Activity: Treatment plant to replace lagoon system at Village of Boyers.

IV. NPDES Stormwater Discharges from Municipal Separate Storm Sewer Systems (MS4) Individual Permits
Issued.

Southeast Region: Clean Water Program Manager, 2 East Main Street, Norristown, PA 19401, Phone: 484-250-5970.

Pollutant
TMDL  Reduction
Plan Plan
NPDES Receiving Submitted Submitted
Permit No. Permittee Name & Address Municipality, County Water(s)/ Use(s) (Y/N) (Y/N)
PAI130507 Charlestown Township Charlestown Township Unnamed Tributary of N Y
4030 Whitehorse Road Chester County French Creek (TSF, MF),
P.O. Box 507, Unnamed Tributary to
Devault, PA 19432-0507 Valley Creek (CWF, MF),

and Unnamed Tributary to
Pickering Creek (HQ-TSF,
MF)

Northeast Region: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915, Email:
RA-EPNPDES_NERO@pa.gov.

Pollutant
TMDL  Reduction
Plan Plan
NPDES Receiving Submitted Submitted
Permit No. Applicant Name & Address  Municipality, County Water(s)/ Use(s) (Y/N) (Y/N)
PATI132247 Washington Township Washington Township =~ Waltz Creek (HQ-CWF, N Y
1021 Washington Boulevard Northampton County MF), Martins Creek (TSF,
Bangor, PA 18031 MF), Unnamed Tributary

to Martins Creek (TSF,
MF), Unnamed Tributary
to Waltz Creek (HQ-CWF,
MF), and Greenwalk
Creek (CWF, MF)/TSF,
CWF, MF, and HQ-CWF

VI. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions.

Southeast Region: Waterways & Wetlands Program Manager, 2 East Main Street, Norristown, PA 19401, Telephone
484-250-5160, Email: ra-epww-sero@pa.gov.

NPDES Receiving

Permit No. Applicant Name & Address County Municipality Water/ Use

PAD510058 Relteva, LLC Philadelphia City of Philadelphia Unnamed Tributary
1515 Des Peres Road to Pennypack Creek
Suite 300 TSF-MF

St. Louis, MO 63131-1846

PENNSYLVANIA BULLETIN, VOL. 50, NO. 34, AUGUST 22, 2020



4344 NOTICES

Northeast Region: Waterways and Wetlands Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915,
570-826-2511.

Contact: Gillian Ostrum, Clerk Typist 2, 570-830-3077.

NPDES Receiving

Permit No. Applicant Name & Address County Municipality Water/ Use

PAD390156 UGI Utilities, Inc. Lehigh Weisenberg Township Iron Run

Authorization/ 1 UGI Drive Upper Macungie Township (HQ-CWF, MF)

Issuance Denver, PA 17517-8919 Lyons Creek
(HQ-CWF, MF)
UNT to Lyons Creek
(HQ-CWF, MF)

PAD400032 Liberty Truck Center, Inc. Luzerne Dorrance Township UNT to Balliet Run

Authorization/ 2227 Scranton Carbondale HQ-CWF, MF)

Issuance Highway

Scranton, PA 18509

PAD480116 Pennsylvania Venture Northampton  Forks Township Bushkill Creek

Authorization/  Capital, Inc. (HQ-CWF, MF)

Issuance c/o Abraham Atiyeh

823 Third Street
Whitehall, PA 18052-6623

PAD640020 Pennsylvania Fish and Wayne Lebanon Township Dyberry Creek—
Authorization/ Boat Commission East Branch (EV,
Issuance 595 East Rolling Ridge Drive MF)

Bellefonte, PA 16823-9620
Northcentral Region: Watershed Management Program Manager, 208 West Third Street, Williamsport, PA 17701.
Centre County Conservation District: 414 Holmes Avenue, Suite 4, Bellefonte, PA 16823, (814) 355-6817.